
D
1

C
3

C
4

C
2

C
3

C
4

C
4

C
4

8

7

6

5

4

3

2

1 1P4102010109-900101

P4102010109-900106

P4102010109-900107

P4102010109-900108

W1-90 PLATFORM SUPPORT BASE ALUMINUM

ALUMINUMW1-90 PLATFORM SUPPORT ADJUSTING BASE 5

ALUMINUMW1-90 PLATFORM SUPPORT 8" O.D. FLG. VEE BLOCK 1

ALUMINUMW1-90 PLATFORM SUPPORT 6" O.D. FLG. VEE BLOCK 4

6 8 7

SST 10

SST 10
1/4 - 20 X 3/4 LG. SOC. HD. SCREW

SST 20
3/8 - 16 X 1" LG. SOC. HD. SCREW

SST 20
3/8 - 16 X 1 5/16" LG. SOC. HD. SCREW

3/8 - 16 UNC 2B NUT

5

)(28.224 [716.89]

)(5.874 [149.20]

NOTE:
DIMENSIONS IN [  ] ARE MILLIMETERS AND
FOR REF. ONLY A2033200

P4102010109-900100-00

W1-90 I.D. FRONT END
COMMISSIONING FILTER/WINDOW
PLATFORM SUPPORT ASSEMBLY

HALF

1 1 D

 .03 [.7620]
.01 [0.25]
.005 [0.127]

.25

125

SEE PARTS LIST

MUSCIA 8/25/94

J. WOTHE 11/2/94

MUSCIA 11/2/94

D. SHU 11/4/94

D. SHU 11/4/94

T. M. KUZAY 11/4/94

D .5=1 2 A2033200

9

Ø3/8 X 1 1/2 LG. DOWEL PIN 5SST9


